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NINGXIA JIUYUE TEXTILE TECHNOLOGY CO. , LTD. 

 

 

ROOM9-930, BLOCK B, XINGQING DIGITAL ECONOMY INDUSTRIAI PARK, XINGQING DISTRCT, 
YINCHUAN, NINGXIA 

 

 
 

The following sample(s) was/were submitted and identified on behalf of the client as: 
 

 

Sample Description : (A)Knitted fabric (Knit shirt fabric) 
 

 
 

Color : (A)Black 

 

 

Fiber Content : (A)92%  cotton 8% spandex 

 

 

 
 

Sample Receiving Date : Mar 21, 2023 

 

 

Testing Period : Mar 21, 2023 - Mar 28, 2023 

 

     

 

Test Result(s) : Unless otherwise stated the results shown in this test report refer only to the 
sample(s) tested, for further details, please refer to the following page(s). 

 

 
 

Test Performed : Selected test(s) as requested by applicant  
 

 

 

Signed for and on behalf of 
  

SGS-CSTC Standards Technical Services Co., Ltd. Hangzhou Branch 

  

          

        

        

          

jack-yl_zhang(Account Executive) 
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Test Result 
 
 Resistance To Electro-Static Cling of Fabric^  
 
(AATCC TM115-2011;Test conditions: 
1. Air temperature: 21±1℃ 
2. Relative humidity: 65±2% R.H. 
3. Orientation of test specimen and rubbing side: Fabric back side is in contact with the standard metal plate 
(which represents human body). Nylon and polyester fabrics are used to rub the face side of test specimen.) 

 

 
As Received 

 

    
 - Unit 

 

A  

Nylon rubbing fabric  
 

 
 

 

Cling Time(Warp) s 0  

Cling Time(Weft) s 0  

Polyester rubbing fabric  
 

 
 

 

Cling Time(Warp) s 0  

Cling Time(Weft) s 0  
 

  

    
 Remark: Lower the cling time (time required for the test specimen to decling from the metal plate), better the 
antistatic properties of the fabric. 

 

 
^This test was carried out by SGS Shanghai Laboratory 
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Sample Photo 

 

 

 

***End of Report*** 
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